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This report is to supersede test report CANHG1315648701

The following sample(s) was/were submitted and identified on behalf of the clients as : Leather wall panel

SGS Job No. : XMHG1310002614FB - GZ

Date of Sample Received : 11 Oct 2013

Testing Period : 11 Oct 2013 - 15 Oct 2013

Test Requested : Selected tesi(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).
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Test Resulis :

Test Part Description :

Specimen No. SGS Sample ID Description
1 CAN13-156487.001  Beige synthetic leather(Said to be "Synthetic leather")

Remarks :
(1) 1 mg/kg = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Formaldehyde

Test Method :  With reference to GB/T 19941-2005 ,analysis was performed by HPLC-DAD

Test Item(s) Unit MDL 001
Formaldehyde mg/kg 20.0 ND
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Sample photo:

CAN13-156487.001

SGS authenticate the photo on original report only
*** End of Report ***



